ABSTRACT

Title of Document: GIS-BASED ODOR DISPERSION
MODELING FOR MEASURING THE EFFECT
OF DCWASA BIOSOLIDS IN REUSE FIELDS
Eakalak Intarakosit, Master, 2006
Directed By: Professor, Gregory B. Baecher, Civil &
Environmental Engineering
Biosolids distributed to reuse fields for recycling and beneficial purposes can
potentially create nuisance condition to surrounding community and possibly lead to odor
complaints. Consequently, the public’s lack of understanding of biosolids can limit the
implementation of a worthwhile beneficial reuse program. This study developed a GIS-
Based odor dispersion model as an alternative method for biosolids manager to measure
the impact of biosolids odorants in the reuse fields by using the DCWASA biosolids
[...]
Figure 5-11: 24-Hr Concentration of Flat (left) & Elevated Terrain (right)

Figure 5-12: Location of Sensitivity Study

Figure 5-13: Elevation VS. Concentration of Different Locations
Figure 5-14: Three More Locations of Elevated Study

Figure 5-15: Elevation VS Concentration with Different Averaging Time Periods of

Location (-600, 1000)

Figure 5-16: The Effect of Wind Direction

Figure 5-17: Wind Direction VS Concentration

Figure 5-18: Concentration VS Wind Speed

Figure 5-19: Occurrence of Odor above DT

vil

69

70

70

71

71

73

74

74

75

77

78

80

80



Executive Summary

District of Columbia Water and Sewer Authority (DCWASA) operates Blue
Plains Advanced Wastewater Treatment Plant (AWTP) that serves two million customers
in Washington metro area. Today, the plant has capacity to treat 370 million gallons per
day (MGD) of wastewater. More than 1,200 tons of biosolids per day are produced from
the plant and then distributed to the reuse fields in Maryland and Virginia areas for
recycling and beneficial purposes. DCWASA’s contractors and inspectors periodically
experience odor complaints from neighborhoods surrounding field areas. The cause of
malodorous condition or odor complaints in DCWASA reuse fields, obviously, does not
only come from the quality of biosolids itself but also from the site location and
atmospheric condition. The exiting method such as olfactometer is lack of continuity
because it can only be used to measure the impact of biosolids at the certain point of time,
specific location, and exact weather location. Thus, there is a need to have an alternative
method to measure the effect of biosolids in reuse field.

This thesis developed a GIS-Based Odor Dispersion Model to measure the effect
of biosolids in DCWASA reuse field especially James Garrett Farm 12 in Caroline
County, Virginia. The United States Environmental Protection Agency (U.S. EPA)’s
steady-state atmospheric dispersion model, AERMOD, and Geographic Information
System were employed to generate predicted concentration and display it as
concentration prediction maps. The predication maps were created focusing on the

sensation area, predicted concentration over 1 g/m’ . The results show that sensation area

was sensitive to topographic features and meteorological conditions. Furthermore, the

results obtained suggested that the validation of the model is a major concern since

viil



missing data, such as emission rate, release height, and field size, were required to collect
more by the DCWASA’s contractors. In addition, the distance between locations of
weather stations and field is still an issue of accuracy since they are so far away from
study area and thus might be different from the exact local flow condition. The
calibration between the model and the field also needs further investigation.

However, DCWASA could still get benefits from this work. First of all, it would
make biosolids manager and contractors better understand factors, especially source-
transport-receptor, associated with malodorous condition in reuse fields. The results also
suggested DCWASA’s contractors to collect more field data, i.e. emission rate and field
size to make the model more reliable. In addition, DCWASA needs to create a
systematically organized odor complaints record and it would be more useful when
performing dispersion model against complaints. Moreover, it might be used as a
screening tool for assessing the impact of biosolids in DCWASA reuse fields and
ultimately used as a primary step for developing biosolids planning process for

contractors and improving decision making process for biosolids manager.

1X



Chapter 1: Introduction

1.1 Rationale

Biosolids, a byproduct from wastewater treatment processes, contain nutrient-rich
organic matter that can be used in recycling and beneficial purposes. Today, there are
approximately 6.8 million dry tons per year of biosolids produced from about 16,000
publicly owned wastewater treatment facilities (POWT) in the United States (US). The
disposal and reuse of biosolids are carefully regulated by the United States
Environmental Protection Agency (U.S. EPA). Several methods of disposal for biosolids
are available ranging from landfilling, incineration, to land application. Each method has
several advantages and some disadvantages, but land application is the most widely used
method because it is usually less expensive and it is an excellent way to recycle
wastewater solids as long as the material is quality controlled. Furthermore, it returns
valuable nutrients to the soil and enhances conditions for vegetation. More importantly, it
does not contribute to the global warming problem while others approaches do. However,
the method of land application possibly creates the inherent problem of biosolids-
malodor, which directly affects to surrounding community areas.

The malodorous condition of biosolids is a major concern in the wastewater
treatment industry. Normally, it occurs from processes on-site and impacts surrounding
areas in the reuse field. Organic and inorganic forms of reduced sulfur, mercaptans,
ammonia, amines, and organic fatty acids are identified as the most offensive odor
causing compounds associated with biosolids production (EPA (1), 2000). Recently,

research shows that protein and, more specifically, sulfur-containing amino acids that



make up proteins, are the main precursors for volatile sulfur compounds (VSC)
production from stored cake samples (Witherspoon et al, 2004). These compounds
typically are released from biosolids by heat, aeration, and digestion (EPA (1), 2000).

Potentially, odorants from biosolids disposed to the fields can create nuisance
odors. Moreover, they do not only create odor problems but also lead to odor complaints
from neighborhoods near the fields. Consequently, the anticipation of nuisance odor
from land application and the public’s lack of understanding of biosolids can limit the
implementation of a beneficial reuse program. In Southern California, for example, a
grand jury recently released a 16-page report titled “Does Anyone Want Orange County
Sanitation District’s 230,000 Tons of Biosolids?”” The report recommended four specific
actions the Orange County Sanitation District (OCSD) could take to enhance public
acceptance of existing programs. Despite OSCD’s extensive and exemplary public
outreach and the Orange County grand jury’s apparent understanding of the district’s
environmentally responsible actions, the grand jury recommended that OSCD phase out
Class B biosolids land application except in remote areas (Frank, 2005).

From the example described above, there is a high need of having a good strategy
to control and manage biosolids odor produced offsite. Unlike odorants from the liquid
process in the wastewater treatment facility, the odor problem in reuse field itself depends
on factors such as atmospheric condition and topographic features. Due to the inevitable
factors that efficiently create malodorous condition of biosolids in the field, that
challenge encourages managers, operators, and also researchers to seek for an efficient

solution to minimize odor impact in reuse field. As a result, this thesis was implemented



to respond the need for managing and controlling malodorous condition in reuse field in

order to minimize odor impact and odor complaints from surrounding communities.

1.2 Research Overview

1.2.1 DCWASA Background

Blue Plains Advanced Wastewater Treatment Plant (AWTP) started operation in
1938. It is claimed to be the largest such facility in the world. In 1996, the District of
Columbia Water and Sewer Authorities (DCWASA) assumed management of the Blue
Plains AWTP from the Washington, D.C. government. The plant serves more than two
millions Washington metro area customers in the District of Columbia, portions of
Montgomery and Prince George’s Counties in Maryland, and portions of Fairfax and
Loudoun Counties in Virginia, and has capacity to treat 370 million gallons per day
(MGD) of wastewater, with a complete treatment peak flow of 740 MGD, and an excess
flow of 336 MGD. More than 1,200 wet tons per day of biosolids are generated from the
plant and distributed to Maryland and Virginia areas for recycling and beneficial uses
such as agriculture, silviculture, and gravel mine reclamation (DCWASA (1), 2005).

In order to handle increased amounts of biosolids, DCWASA, in 1996, developed
a new, long-term biosolids management program, or BMP, that focuses on end-use
options for biosolids, including odor control. The program consists of three phases:

Phase I — Baseline Improvements Program: projects that support continuing and
improving the current solids-processing and land application operation. Odor
management is an important part of this phase.

Phase II — Core Projects: facilities that must support the BMP in the long term,

regardless of changes in market trends, new egg-shaped anaerobic digesters for example.



Phase III — Future Projects: projects that can be implemented as future
circumstances allow, with assessment of new technologies as they arise (DCWASA (2),

2005).

1.2.2 Wastewater Treatment Process

Current Liquid Process

On an average day, more than 330 million gallons of raw sewage flow into the
plant from area jurisdictions. This is expected to rise to 370 million gallons a day by 2030
(DCWASA (2), 2005). The first treatment processes begins with removing debris and grit
and they, then, are trucked to a landfill. The sewage then flows into primary
sedimentation tanks that separate about half of the suspended solids from the liquid.

The liquid flows to secondary treatment tanks where oxygen is bubbled into it so
bacteria can break down organic matter. In the next stage of treatment, microbes convert
ammonia into harmless nitrogen gas. Residual solids are settled out and the water is
percolated down through sand filters that remove the remaining suspended solids and
associated phosphorus. The water is disinfected, dechlorinated, and discharged into the

Potomac (DCWASA (2), 2005)



Current Liquid Process Flow Diagram

Air

Aerated Gnt
Chambers
Influent i
Prima E _!

Pumping
ry
Sedimentation
Tanks

FROM
COLLE
SYSTEM

Screens

-l Nitrification
Reactors

PRIMARY
SLUDGE TO .

GRAVITY Tanks Pump
THICKENERS Sation

Disinfecant —
3 Multimedia
WASTE "
BIOLOGICAL SLUDGE Filters
TO FLOTATION
THICKENER'S

Mitrification
Sedimentation

Contact Tanks %

Figure 1-1 Current Liquid Process Flow Diagram (DCWASA (2), 2005)

Current Solids-Handling Process
Flow Diagram

Gravity

PRIMARY .
Shud ,
SLUDGE i 3 Thickening Lime
Thickened Feed Sudge i ; R
Centnfuge Lime Stabilization
and Belt Filter Press [Mixer)
Dewatering
WASTE
BIOLOGICAL
SLUDGE
Dissolved Air
Flatation
Thickening

LAND APPLICATION OR
" OTHER BENEFITIAL

Figure 1-2 Current Solids-Handling Process Flow Diagram (DCWASA (2), 2005)



Current Solids Process

The solids — or sludge — from the primary sedimentation tanks go to tanks where
gravity causes the dense sludge to settle to the bottom and thicken. Biological solids from
the secondary and nitrification reactors are thickened separately using flotation
thickeners. The thickened sludge is dewatered, lime is added to remove pathogens and

the organic biosolids are applied to land in Maryland and Virginia (DCWASA (2), 2005).

1.3 Problem under Consideration

Today, more than 1,200 wet tons per day of biosolids class B are generated from
the Blue Plains AWTP and then distributed to approximately 5,000 fields in Maryland
and Virginia in the purposes of recycling and beneficial uses. DCWASA’s contractors
and inspectors from the Maryland Environmental Services (MES) periodically experience
operational problem (e.g., noise and pollution from trucks) and odor complaints from
neighborhoods surrounding field areas. Even though the quality of biosolids reaches the
minimum standard of the EPA, the odor complaints are still occasionally reported from
contractors and inspectors. The cause of odor complaints apparently does not only come
from the quality of biosolids itself but also include site locations and atmospheric
condition of each local area. As a result, the challenge of managing and controlling
biosolids odor in the fields is firstly considered to be able to measure the biosolids odor
impact, i.e. the odor concentration released from biosolids source, and to be able to
understand the factors that would effect to malodorous condition of biosolids odor and

perception of human.



1.4 Scope and Methodology

The research focused on the DCWASA reuse fields in the Virginia area,
specifically Caroline County. Three main components namely source, transport, and
receptor were associated with malodorous situations. The steady state atmospheric
dispersion model (AERMOD) was employed to generate odor concentration released
from biosolids. It was also used as a sensitivity analysis tool to determine the factors
effecting to malodorous condition. Geographic Information Systems (GIS) were used as a

tool for analyzing topographical data and generating odor concentration plot.

1.5 Objectives
The DCWASA’s biosolids management program (BMP) has the ultimate goal of

developing a world-class strategy for managing and controlling biosolids odor problem in
reuse field. This study is a primary step for DCWASA to reach the goal. The three main
objectives were set to be accomplished in the thesis responding to DCWASA’s Biosolids
Management Program (BMP). Those objectives are:

1. To calculate odorant concentration of biosolids released in the reuse field by using
odor dispersion model for assessing biosolids odor impact in reuse fields.

2. To generate odor concentration prediction map focusing on the sensation area to
measure impact and potential impact of biosolids to community.

3. Ultimately, the model calculations were evaluated by odor impact criteria such as

meteorological conditions and terrain effects to determine the effect to the sensation area.



1.6 Expected Contribution

The contribution of this study is expected to be used as a primary step for the
DCWASA to better understand the effect of biosolids odor and to mitigate the potential
adverse effect from biosolids odor in reuse fields. It would directly help a biosolids
manager to better manage and control malodorous condition produced from biosolids.
Moreover, it would be particularly useful for researchers in the area of environmental
management and program management to develop planning and decision-making process
in biosolids management program in wastewater treatment industry.

The remaining chapters are organized as followed. Chapter 2 discusses biosolids
and regulations that used in biosolids odor control management, and works related to
biosolids odor control. Chapter 3 shows the procedure for selecting the DCWASA study
area. Chapter 4 deals with the methodologies, atmospheric dispersion model and
Geographic Information System (GIS) used to generate the results. Chapter 5 shows the
results and discussion of the results. Lastly, chapter 6 will conclude main results of

research and recommends for future works.



Chapter 2: Background and Literature Review

Biosolids, a term that was introduced to wastewater industry in early 1990’s by
the United States Environmental Protection Agency (U.S. EPA), are primary organic
materials produced during wastewater treatment that may be put to beneficial use
(Evanylo, 2003). It is used as an additive to soil to supply nutrients that are essential for
plant growth and replenish soil organic matter (EPA (3), 2000). Typically, there are
known as land application. As an alternative to disposal by landfilling or incineration,
land application offers several advantages as well as some disadvantages that must be
considered during the execution. In addition to the agricultural benefits of properly
treated biosolids, land application is usually less expensive than alternative method of
disposal (Evanylo, 2003). Although land application requires relatively less capital, the